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Musteri: Gizir Ahsap insaat Turizm San. Tic. A.S.
Client:
Adana Haci Sabanci Organize San. Bolg.
Canakkale Cad. No: 17 Sarigam / ADANA
Test numunesi: Polylac
Test item:
Tanimlama: Ahsap Esasli Levhalar Seri No.: .
Identification: Wood Based Panels Serial No.:
ID. No.: 13086 Giris tarihi: 06.06.2012
ID. No.: Date of receipt:
Test yeri: Fuar Merkezi - Kiltir Park Alani
Testing location: 16400 inegdl - Bursa - Tiirkiye
Test Sartlan: EN 12721:2009
Test specification: EN 12722:2009
EN 14323:2004 / 5.11
EN 14323:2004 / 5.13
EN 311:2002
and with respect to the present state of engineering.
Test Sonuglarti: Test edilmis numunelere ait test sonuclar asagidadir
Test Result: Test results are shown in test reports below.
Test Laboratuari: TUVRheinland Tirkiye Mobilya Test Laboratuvari, inegol
Testing Laboratory: TUVRheinland Turkey Furniture Testing Laboratory, Inegél
Test eden/ tested by: Kontrol eden /
reviewed by:
26.06.2013 Halil UNVER / Test Teknikeri 26.06.2013 Arif GUNES / Proje Miihendisi
Tarih isim / Pozisyon  Imza Tarih isim/Pozisyon imza
Date Name/Position Signature Date Name/Position Signature
Diger bilgiler / Other Aspects:
- Test sonuglari sadece gonderilmis numunelere aittir. / The test resulis exclusively base on the presented
samples.
- Uygulanabilir kullanilirhk géz éniinde bulundurulmustur. Koruma metotlari ve emniyet riskleri
tanimlanmamistir. Predictable useability was taken under consideration. Neither protection method nor safety
risks are identified at the present.
Ek / Attachment: Test Rapor No / Test Report No: 27112701 001 (8 sayfa + 1 Ek sayfa / 8 pages + 1 Annex
page)
Abkiirzungen: P(ass) = Gegti Abbreviations: P(ass) = passed
F(ail) = Kaldi F(ail) = failed
N/A = Uygulanamadi N/A = not applicable
N/T = Test edilmedi N/T = not tested
Bu test raporu sadece yukarida bahsedilen numune igin gegerlidir. Test merkezinden izin alinmadan
¢ogaltilamaz Bu test raporu, bu ve benzeri iiriinler igin giivenlik isareti tagima hakki vermez.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to
be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.
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Test Rapor No.: 27112701 001 i
Test Report No.:

Islak sicaklhiga karsi ylizey dayanikliliginin tayini (EN 12721:2009)

Assessment of surface resistance to wet heat (EN 12721:2009)

Test Sartlar / Test Conditions:

1- Test Standardi / Test standards: EN 12721

2- Numune Boyutlari / Dimensions of the sample :400 x 500 mm

3- Numune adeti / Sample amount : 1

4- Test ekipmani / Test equipment: Aliminyum Test Plakalari, Etlv / Aluminum Test Plates, Oven
5- On kondisyonlama / Pre Conditioning: 72 saat/ 72 hours

6- Numune iklimlendiriime sartlari / Climate conditions : 23°C +2-%50+5/23+5°C-50+5%

Sartlar / Requirements:

Numaral
Derecelendirme Tanimlama / Description

Numerical Rating

5 Degisiklik gorilmediginde. / No changes.

Sadece belli bir bakis agisindan parlaklik ve renginde hafif dedisiklik / Slightly
4 changing of brightness and colour when examined by eyes with a determined angle
3 Parlakhiginda renginde orta derecede degisiklik / Intermediate changing of colour

Parlakliginda ve/veya renginde gbze ¢arpacak kadar fark edilebilen degisiklik /
2 Moderate changing of brightness and colour when examined by eyes with a
determined angle

1 Kabarciklar ve ¢atlaklar / Bubbles and tears

Sonuglar / Results:

Test Numune Adi Sicaklik Sonug

Test Sample Name Temperature Result
Polylac %55 5
Polylac °70 5
Polylac %85 5
Polylac °100 5
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Test Rapor No.: 27112701 001 i
Test Report No.:

Kuru sicakliga karsi yuzey dayanikhihiginin tayini (EN 12722:2009)
Assessment of surface resistance to dry heat (EN 12722:2009)

Test Sartlar / Test Conditions:

1- Test Standardi / Test standards: EN 12722

2- Numune Boyutlari / Dimensions of the sample :400 x 500 mm

3- Numune adeti / Sample amount : 1

4- Test ekipmani / Test equipment: Aliminyum Test Plakalari, Etlv / Aluminum Test Plates, Oven
5- On kondisyonlama / Pre Conditioning: 72 saat/ 72 hours

6- Numune iklimlendiriime sartlari / Climate conditions : 23°C +2-%50+5/23+5°C-50+5%

Sartlar / Requirements:

Numaral
Derecelendirme Tanimlama / Description

Numerical Rating

5 Degisiklik gorilmediginde. / No changes.

Sadece belli bir bakis agisindan parlaklik ve renginde hafif dedisiklik / Slightly
changing of brightness and colour when examined by eyes with a determined angle

3 Parlakliginda renginde orta derecede degisiklik / Intermediate changing of colour

Parlakliginda ve/veya renginde gbze ¢arpacak kadar fark edilebilen degisiklik /
2 Moderate changing of brightness and colour when examined by eyes with a
determined angle

1 Kabarciklar ve ¢atlaklar / Bubbles and tears

Sonuglar / Results:

Test Numune Adi Sicaklik Sonug

Test Sample Name Temperature Result
Polylac %55 5
Polylac °70 5
Polylac %85 5
Polylac °100 5
Polylac 9120 5
Polylac %140 5
Polylac %160 4
Polylac %180 4
Polylac 9200 1
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Test Rapor No.: 27112701 001 i
Test Report No.:

Su buharina mukavemet testi (EN 14323 sart 5.11)
Test of water steam resistance (EN 14323 cls. 5.11)

Test Sartlan / Test Conditions:

1- Test Standardi / Test standarts: EN 14323

2- Numune Boyutlari / Dimensions of the sample : 100 x 100 mm

3- Numune adeti / Sample amount : 1

4- Test ekipmani / Test equipment:Beher glass, firin / Beher glass, oven

5- On kondisyonlama / Pre Conditioning: 24 saat / 24 hours

6- Numune iklimlendirilme sartlari / Climate conditions : 23°C +2-%50+5/23+5°C-50+5%

Sartlar / Requirements:

Numaral
Derecelendirme Tanimlama / Description

Numerical Rating

5 Degisiklik gorilmediginde. / No changes.

Sadece belli bir bakis agisindan parlaklik ve renginde hafif degisiklik / Slightly
4 changing of brightness and colour when examined by eyes with a determined angle
3 Parlakhiginda renginde orta derecede degisiklik / Intermediate changing of colour

Parlakliginda ve/veya renginde gbze ¢arpacak kadar fark edilebilen degisiklik /
2 Moderate changing of brightness and colour when examined by eyes with a
determined angle

1 Kabarciklar ve ¢atlaklar / Bubbles and tears

Sonuglar / Results:

Test Numune Adi Sonug
Test Sample Name Result

Polylac 5
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Test Rapor No.: 27112701 001 i
Test Report No.:

Parlaklik seviyesi sesti (EN 14323 sart 5.13)
Gloss level test (EN 14323 part 5.13)

Test Sartlan / Test Conditions:

1- Test Standardi / Test standards: EN 14323

2- Numune Boyutlari / Dimensions of the sample : 200 x 200 mm

3- Numune adeti / Sample amount : 5

4- Test ekipmani / Test equipment: Parlaklik Olgim Cihazi / Gloss Meter

5- On kondisyonlama / Pre Conditioning: 72 saat/ 72 hours

6- Numune iklimlendirilme sartlari / Climate conditions : 23 °%C+2-%50+5/23+5°C-50+5%

Sonuglar / Results:

Polylac (60°) / Polylac (60°)

Test Numune Adi Dikey Olgiim Yatay Olgiim Ortalama

Test Sample Name | Vertical Measurement | Horizontal Measurement Average
Polylac - 1 98,5 99,0 98,75
Polylac - 2 98,9 98,8 98,85
Polylac - 3 98,7 99,0 98,85
Polylac - 4 98,7 98,7 98,70
Polylac - 5 98,5 99,3 98,90

Polylac (20°) / Polylac (20°)

Test Numune Adi Dikey Olgiim Yatay Olgiim Ortalama

Test Sample Name | Vertical Measurement Horizontal Measurement Average
Polylac - 1 95,7 96,4 96,05
Polylac - 2 97,3 96,6 96,95
Polylac - 3 96,4 96,9 96,65
Polylac - 4 96,0 96,3 96,15
Polylac - 5 96,6 96,7 96,65
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Precisely Right.

Test Report No.: 27112701 001

Test Report

: inspekt table 5kN (new)

: 5000 N
:down 0 s 1 mm/min

type of machine

load cell
test speed

Tensile strength

Rm

Max.force

Fm =

Rm [N/mm?]

1,9
1,1
1,0
1,3

1,1

YUZEY SAGLAMLIGI T

Fm [N]

1696
954
930

962

results YUZEY SAGLAMLIGI TESTI / SURFACE SOUNDNESS TEST (EN 311):

name

E

STI/ SURFACE SOUNDNESS TEST (EN 311)

01 0,2 0,3 0,4 0,5 06 0,7 0,8 0,9

1.8001 - -
1.600 - -
1.2001 - -

800 - -

111213141516 171819 2 21222324 25

1

length [mm]
—Polylac1— Polylac2—Polylac 3 —Polylac 4 Polylac 5|

Numune Cinsi / Sample Type: Polylac

Numune Adi / Sample Name: Polylac 1-2-3-4-5
Uygulanan Standart: EN 311

Max. Kuvvet / Max. Force (Fm, N)

Cekme Mukavemeti / Tensile Strength (Rm, N/mm2)



A TUVRheinland’

Client:

GizZirR AHSAP iN§AA_T TURIZM SAN. TiC. A.S.
Attn. to: Ozgiir BILGIN

Haci Sabanci Organize Sanayi Bolgesi
Canakkale cad. No:17 Sarigam/ ADANA

TURKEY

Report No. 27112641 001

Test item: Polylac

Condition at delivery: Samples tested as received

Date of delivery: 06.06.2013

Test period: 06.06.2013 to 17.06.2013

Test scope: Parameters selected by customer
Test specification: Colourfastness to light (TS EN 15187)
Test result: PASS

For and on behalf of
TUV Rheinland (Turkey) Ltd.

7 =
Tomris Hasancebi/ Customer Relations Manager Berrin Hatacikoglu/ Softlines Business Field Manager

Test result is drawn according to the kind and extent of tests performed.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts.

This test report does not entitle to carry any safety mark on this or similar products.

Page 1 of 4
Document No: 333.7.1 Document Preparation Date: 01.09.2012

TUV Rheinland UluslararasiStandartlar Sertifikasyon ve Denetim A.S.Saniye Ermutiu Sok.Golakoglu Plaza B Blok No: 12 Kozyatagi-Istanbul/ TURKEY
hitp.www.tr.tuv.com e-mail:mail@lr.tuv.com



Report No.:

Date:

2. List of Materials

27112641 001
17.06.2013

A TUVRheinland"

Document No: 333.7.1

Mat.No. |Article Article name Material Colour
001 - Polylac Wooden White
Page 3 of 4

Document Preparation Date: 01.09.2012

TUV Rheinland UluslararasiStandartlar Sertifikasyon ve Denetim A.S.Saniye Ermutiu Sok.Colakoglu Plaza B Blok No:12 Kozyatagi-Istanbul/TURKEY
htto_ www.lr.tuv.com e-mail:mail@tr.tuv.com



Report No.:
Date:

3. Results

27112641 001
17.06.2013

Colorfastness to Light (TS EN 15187)

Mat No.

001

Color Change

Grade

Requirement: min Grade 6

4. Summary of methods

A TUVRheinland”

|Colorfastness to light

|Standart: TS EN 15187 |Issue date:

Method description:

According to: Furniture, Assessment of the effect of light exposure (Grade 6).

Document No: 333.7.1

Page 4 of 4

Document Preparation Date: 01.09.2012

TUV Rheinland UluslararasiStandartiar Sertifikasyon ve Denetim A.S.Saniye Ermutlu Sok.Golakoglu Plaza B Blok No:12 Kozyatadi-Istanbul/TURKEY

hitp. ‘www.ir.luv.com e-mail:mail@tr.tuv.com
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Test Rapor No.: 271 11 619 002 sayfal/11
Test Report No.: Page 1/11
Miisteri: L . . .
Cﬁe§nt: Gizir Ahgap Ingaat Turizm San. Tic. A.S.
Adana Haci Sabanci Organize San. Bolg.
Canakkale Cad. No: 17Saricam / ADANA
Test numunesi: Polylac
Test item:
Tanimlama: Polylac Seri No.: o)
Identification: Serial No.:
ID. No.: 12206 Giris tarihi: 05.07.2012
ID. No.: Date of receipt:
Test yeri: Fuar Merkezi Kultur Park Alani
Testing location: 16400 Iinegol-Bursa-Tirkiye
Test Sartlan: DIN EN 14323:2004, EN 319:1993, EN 323:1993, EN 310:1993, EN 311:2002
Test specification: and with respect to the present state of engineering.
'7r_esitl :0"‘;1?“": Test edilmis numunelere ait test sonuclari asagidadir
SRS Test resuits are shown in test reports below.

Test Laboratuari: TQVRheinIand Turkiye Mobilya Test Laboratuvari, inegél
Testing Laboratory: TUVRheinland Turkey Furniture Testing Laboratory, Inegd!

Test eden / fested by: Kontrol eden { reviewed by:

[

19.04.2013  Halil Unver / Test Teknikeri 19.04.2013  Arif GUNES / Proje Miihendisi

Tarih isim / Pozisyon  imza Tarih isim/Pozisyon imza

Date Name/Position Signature Date Name/Position Signature

Diger bilgiler / Other Aspects:

- Modifikasyon, aginma test sonucu 271 11 619 001 numarali énceki raporda yanlis yazildigi icin bu raporla
dizeltilmistir. / In this report are the corrected abrasion test result, that has been wrong in the previous test
report No. 271 11 619 G01.

- Test sonuglari sadece gonderilmis numunelere aittir. / The test results exclusively base on the presented
samples.

- Uygulanabilir kullanilirlik géz 6ninde bulundurulmustur. Koruma metotlar ve emniyet riskleri
tanimlanmamuistir. Predictable useabilily was taken under consideration. Neither protection method nor safety
risks are identified at the present.

Ek / Attachment: Test Rapor No / Test Report No: 271 11 619 002 (11 sayfa + 4 Ek sayfa/ 17 pages + 4
Annex pages)

Abkiirzungen: P(ass) = Gegti Abbreviations:  P(ass) = passed
F(ail) = Kaldi F(ail} = failed
N/A = Uygulanamadi NA = not applicable
N/T = Test edilmedi NT = not tested

Bu test raporu sadece yukarida bahsedilen numune igin gegerlidir. Test merkezinden izin alinmadan
¢ogaltilamaz Bu test raporu, bu ve benzeri lirlinler igin glivenlik isareti tagima hakki vermez.
This test report relates to the a. m. test sample. Without permission of the lest cenler this test reporl is not permilted to
be duplicated in exlracts. This tesl reporl does not enlitle to carry any safety mark on this or similar products.
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Test Rapor No.: 271 11 619 002 ot
Test Report No.:

Ust Yiizey Asinma Dayanim Testi (EN 14323 sart 5.9)
Surface Abrasion Resistance (EN 14323 cls. 5.9)

TEST SARTLARI/ TEST CONDITIONS

1- Test Standardi / Test standards: EN 14323

2- Numune Boyutlar / Dimensions of the sample 1100 x 100 mm

3- Numune adeti / Sample amount : 5

4- Test ekipmani/ Test equipment: Asinma Test Makinesi / Abrasion Test Machine

5- On kondisyonlama / Pre Conditioning: 72 saat / 72 hours

6- Numune iklimlendirilme sartlari / Climate conditions - 23°C / % 50 Nem Oran
SARTLAR / REQUIREMENTS:

EN 438-2 Ust Yuzey Asinma Dayanimi:

Asinmaya Dayanim = (IN + SN) / 2 formullyle hesaplanmaktadir.
IN : ilk aginma noktasi

SN : Son aginma noktasi

In according to the Surface Abrasion Resistance Test for EN 438-2:
Abrasion Resistance = calculated with (IP + FP) / 2 formulation

IP : Initial abrasion point

FP : End abrasion point

IP Baslangig asinma noktasi WR Asinma direnci
Sinif Devir sayisi Devir sayisi
Class IP Initial abrasion point turning WR Abrasion resistance
number turning number
1 < 50 <150
2 =50 =150
3A =150 = 350
3B =250 = 650
4 = 350 = 1000
SONUG / RESULTS
Numune ilk asinma noktasi (iN) Asinma Dayanimi WR sinif
Sample Initial abrasion point (IP) Abrasion resistance (WR) Class
PO 2900 4500 4

PO : Polylac
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Test Rapor No.: 271 11 619 002 ﬁj;f: o
Test Report No.:

Biyiik Bilye Diisiirme Yontemi ile Yiizeye Darbe Testi (EN 14323 sart 5.14)

Behavior towards impact loading by falling steel ball (Big ball)
(EN 14323 cls. 5.14)

TEST SARTLARI/ TEST CONDITIONS

1- Test Standardi / Tesi standards: EN 14323

2- Numune Boyutlari / Dimensions of the sample 1150 x 150 mm

3- Numune adeti / Sample amount : 2

4- Test ekipmani / Test equipment: Blyuk Bilye Darbe Test Duzenedi / Big Ball Impact test

Equipment
5- On kondisyonlama / Pre Conditioning: 72 saat / 72 hours
6- Numune iklimlendirilme sartlari / Climate conditicns : 23°C / % 50 Nem Oran
SONUG / RESULTS
PO
Yiikseklik Meydana gelen ¢okuntu Gorunen Sonug

Height Occured Dent Visible result
500 mm | Cokintli / Imprint Depth, Capi / Diameter 9,5 mm Yirtilma yok / No cracking
600 mm | Cékiintii / Imprint Depth, Capl / Diameter 9,6 mm Yirtilma yok / No cracking
700 mm | Cokinti / Imprint Depth, Capi / Diameter 10,3 mm Yirtilma yok / No cracking
800 mm | Cokiintli / Imprint Depth, Capi / Diameter 10,7 mm Yirtiima yok / No cracking

PO : Polylac
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Test Rapor No.: 271 11 619 002 iggf;’?f
Test Report No.:

Renklenmeye Karsi Mukavemet Testi (EN 14323 sart 5.6)
Resistance to staining (EN 14323 cls. 5.6)

TEST SARTLARI/ TEST CONDITIONS

1- Test Standardi / Test standards: EN 14323

2- Numune Boyutlari / Dimensions of the sample :350 x 350 mm

3- Numune adeti/ Sample amount : 2

4- Test ekipmani / Test equipment: Buharlasmayi onlemek igin cam kapak , temizlik maddesi
5- On kondisyonlama / Pre Conditioning: 72 saat / 72 hours

6- Numune iklimlendirilme sartlari / Climate conditions - 23°C / % 50 Nem Oran

SARTLAR / REQUIREMENT

Uygulanacak olan renklendirici maddelerden aseton gevre sicakh§inda, siyah kahve ise yaklasik 80°C
sicaklikla uygulanir / Acetone was applied with environmental temperature and black coffee was applied
with approximately 80°C.

Her bir deney igin en az 70mm x 70mm olculerinde bir alan gereklidir. / For each test, an area of
70 x 70 mm was used.

Sinif 5 Gorulebilir degisim yok
Class 5 There is no change on surface

Sinif 4 Yalnizca belli gézlem acilarindan gorilebilen cila ve/veya renkte hafif degisim

Class 4 Slightly change of colour and/or varnish by seen within certain degree with
eyes

Sinif 3 Cila ve/veya renkte gdze garpan degisim

Class 3 Visible changing of colour and/or varnish

Sinif 2 Cila ve/veya renkte énemli degisim
Class 2 Significant changing of colour and/or varnish

Sinif 1 Yuzey bozulmasi ve/veya kabarma

Class 1 Surface deformation and/or bulking

SONUG / RESULTS

Numune Adi Seviye Sinifi
Sample Name Level Class
PO 5

PO : Polylac
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Test Rapor No.:
Test Report No.:

271 11 619 002

Sayfa 8/11
Page 8/11

Ahgap Esasli Levhalarda Birim Hacim Agirhiginin Tayini (EN 323)
Determination of Bulk Density of Wood Basis Chipboard (EN 323)

TEST SARTLARI/ TEST CONDITIONS

1- Test Standardi / Tesi standards: EN 323

2- Numune Boyutlari / Dimensions of the sample : 50 x 50 mm
3- Numune adeti / Sample amount : 2

4- Test ekipmani / Test equipment: Kumpas / Clipper, hassas terazi / Frecision scales
5- On kondisyonlama / Pre Conditioning: 72 saat/ 72 hours

6- Numune iklimlendirilme sartlan / Climate conditions : 23°C / % 50 Nem Oran

EN 323 ‘e gore testleri yapilan yonga levhalara ait “Yogunluk Degerleri” asagidaki gibidir ;

Density values are shown as below in according to the EN 323:

T — K_allnllk Geqislik Uzunluk A§||.rllk Yogunlluk

Sample Thickness Width Length Weight Dens:gy

(mm) (mm) (mm) (@) (kg/m’)
PO-1 18,60 50,13 50,16 36,6 782,5
PO-2 18,58 50,16 50,22 36,7 7841
PO-3 18,62 50,14 50,20 36,4 776,6
PO-4 18,57 49,96 50,16 36,6 786,4
PO-5 18,55 50,05 50,15 36,9 792,5
PO-6 18,61 50,10 50,19 36,3 7757
PO-7 18,53 50,11 50,18 35,8 764,2
PO-8 18,57 50,14 50,16 36,3 72
PO-9 18,58 50.03 50,12 36,6 785,5
PO-10 18,61 50.08 50,15 35,9 768,0
Polylac Ortalama Degeri / Polylac Average Result 779,3

PO : Polylac
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Priifbericht Nr.: 271 11 619 002 ) - A& Prcioly Riht.

Test Report

type of machine: inspekt table 5kN (new)

load cell 15000 N
test speed :down 0 s 5 mm/min
Fm = Max. force ofM = Bending strength

results Egilme Dayaniminin Tayini (EN 310):

name | Fm[N] | ofM [N/mm?]
PO-E1 1007 33,6
PO-E2 945 315
PO-E3 979 32,6
PO-E4 892 29,7
PO-ES 963 32,1
Egilme Dayaniminin Tayini (EN 310)
1.400
1.200
1.000

load [N)

6 7 8 9 10 11 12 13 14 15
length [mm]
[—PO-E1  PO-E2— PO-E3 — PO-E4  PO-E5]

Numune Cinsi / Sample Type: Polylac (PO)
Numune Adi / Sample Name: PO-E12345
Uygulanan Standart: EN 310

Max. Kuvvet / Max. Force (Fm, N)

Egilme Dayanimi / Bending Strength ( M, N/mm2)



A TUVRheinland *

Prafbericht Nr.: 271 11 619 002 Precisely Right
type of machine: inspekt table 5kN (new)
load cell 15000 N
test speed :down 0 s 5 mm/min
E(b) = Modulus of elasticity Fm = Max. force
results Egilme Elastikiyet Modulunun Tayini (EN 310):
name | Fm [N] | E(b) [N/mm3]
PO-EM1 1007 4428,7
PO-EM2 945 4602,6
PO-EM3 979 4550,1
PO-EM4 892 4359,6
PO-EMS5 963 42597
Egilme Elastikiyet Modulunun Tayini {EN 310)
1.400
1.200
1.000 o 4|
z |
i
8
|
5 6 F 8 9 10 11 12 13 14 15
length [mm)]
|-—PO-EM1  PO-EM2 — PO-EM3 ~ PO-EM4  PO-EMS5)

Numune Cinsi / Sample Type: Polylac (PO)
Numune Adi / Sample Name: PO-EM12345
Uygulanan Standart: EN 310

Max. Kuvvet / Max. Force (Fm, N)

Elastikiyet Modila Elasticity Modulus ( E(b) )




Prifbericht Nr.: 271 11 619 002

A TUVRheinland*

Precisely Right.

Test Report

type of machine  : inspekt table 5kN (new)
load cell ;5000 N
test speed : down 0 s 2 mm/min

Fm = Max.force

Am = Tensile strength

results YUZEYE DIK CEKME MUKAVEMETI TAYINI (EN 319):

name | Fm[N] | Rm [N/mm3]
PO-YDC1 1611 0,64
PO-YDC2 988 0,40
PO-YDC3 1351 0,54
1.800 YUZEYE DIK CEKME MUKAVEMET! TAYINI (EN 319)
1.600 2
f
1.400
’a
1.200 / \

o

load [N]

1.2 14 '1,6 1,8 2 22 24 26 28 3
length [mm]
——PO-YDC1 — PO-YDC2 ——PO—YDC$|

062 04 06 08 1

Numune Cinsi / Sample Type: Polylac (PO)

Numune Adi/ Sample Name: PO-YDC123
Uygulanan Standart: EN 319

Max. Kuvvet / Max. Force (Fm, N)

Cekme Mukavemeti / Tensile Strength (Rm, N/mm2)
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TS EN ISO/EC 17025
HEADSHIP OF TSE TEST and CALIBRATION CENTER
CONSTRUCTION MATERIALS LABORATORY (ANKARA)
Adres: Necatibey Cad. No:112 06100 Bakanliklar Gankaya/ ANKARA AB-0001-T

Tel:0312 416 65 28 Fax: 0312 416 66 18 Email:insaatlab@tse.org.tr Web:www tse.org.tr

MUAYENE VE DENEY RAPORU
TEST REPORT 06-13

188734

Deneyi Talep Eden : Gizir Ahsap Insaat Turizm San. ve Tic. A.§

(Adi, Adresi, Sehir vb.) Haci Sabanc1 Organize San. Bolgesi Canakkale Cad. No:17 01350 Sarigam / ADANA
Customer (Name, Adress, City eic.)

Deney Talep Tarih / No : 13.06.2013 /91028

Order Date/No.

Numunenin Tanimi :Polylac (ahsap esash malzeme olan mdf yiizeyine tutkal vasitasiyla pvc. pp.pet gibi
(Cins, Marka, Tip, Tiir, Model vb.) kaplama malzemesinin kaplanmasiyla elde edilen tirinler ) 1000x1000x18mm- 1 adet

Sample Description(typeMarkModel etc)  Polylac (products of pve, pp , or pet coverings apllied with glue to the surface of a
wood based panel “mdf”) 1000x100x18 mm — I piece

Numune Kabul Tarihi : 13.06.2013
Test Item Receipt Date
Deneylerin Yapildig1 Tarih : 13.06.2013 - 26.06.2013

Date of Test
Uygulanan Standard / Metod : -TS EN 12720:2010-01 ** Mobilya - Soguk sivilara kars: ytizey dayaniklihgimnin tayini

Applied Standard/Method TS EN 12720:2010-01 *’ Furniture - Assessment of surface resistance to cold liquids "’
Raporun Sayfa Sayisi 3

Number of pages of the report

Aciklamalar : Ozel inceleme/ Private Test Request

Remarks

Turk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi(EA) ve Uluslararas:
Laboratuvar Akreditasyon Birligi(ILAC) ile karsihikli taninma antlagmasni imzalamustir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation Sor the Accreditation(EA) and of the
International Laboratory Accreditation(ILAC) for the Mutual recognation of test reporis.
Deney ve/veya dlgiim sonuglari, genigletilmis 6lgtim belirsizlikleri (olmas halinde) ve deney metodlar: bu raporun tamamlayici kismi olan takip eden sayfalarda
verilmistir.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages Which are part
of this report.
Miihiir- -~  Tarih Dgney Sorumlusu Kontrol Eden
7 8ebl" Ve, ™\ Date ersoh in }L e of test Reviewer
W ar SO N
5y = }

\ L)

T\ E > 26062013 {Mirac Y. MAZ Hasan AKSU
“ il tthendis Teknik Sef
9 /S ngineer Technical Chief

Bu rapor, eedeneyi yapilan numune igin gegerlidir ve “Uriin Belgesi” yerine ge¢mez.
This test report shall not be reproduced other than in full except with the written permission of the laboratory. Test reports without sigature and seaf are not valid.

o hazirlayanlaboratuvarin yazilt izni olmadan kismen kopyalanip ¢ogalnlamaz. Imzasiz ve m:ih:’ir?or!ar ecersizdir.

This test report represents only tested sample(s), and shall not be used as Product Certificate

16.00.00.F.045 / 28.05.2013-6 1/3




3 DENEY VE KALIB. MERKEZi BASKANLIGI YAPI MALZ.LABORATUVARI MUDURLUGIU(ANKARA) 188734/06-13

HEADSHIP OF TSE TEST and CALIB. CENTRE CONSTRUCTION MATERIALS LABORATORY (ANKARA )

AB-0001-T

MUAYENE - DENEY SONUCLARI  TEST RESULTS

TS EN 12720 Soguk sivilara kars: yiizey dayamkhihgmmn tayini -Temas siiresi; 16 saat / Assessment of

surface resistance to cold liquids-Contact time:16 hour

Belirleme / Designation

Tarif 7 Description

BULUNAN/RESULT

Asetik asit / Acetic acid

% 10 (m/m) sulu gozelti / 10% (m/m) aqueous solution

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Aseton /Acetone

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Amonyum ¢bzeltisi /
Ammionia solution

% 10 (m/m) sulu ¢ozelti /10% (m/m) aqueous solution

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Citric acid / Sitrik asit

10% (m/m) aqueous solution / % 10 (m/m) sulu ¢ozelti

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Temizleme maddesi /
Cleansing agent

Madde 5.11 / See 5.11

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Kahve / Coffee

40 gram ¢ozunebilir Kahve, orta derecede kavrulmug, 1 lire
kaynamis suyla hazirlanmis.

40 g of instant coffee, freeze dried, in 1 I of boiling water

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Damga miirekkebi /
Endorsing ink

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Etanol, denatiire
edilmemis / Ethanol, non
denatured

48% aqueous solution (V/V) /% 48 (v/v) sulu ¢dzelti

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Eftil -butil asetat Ethyl /
acetate and butyl acétate

Oran 1:1 (v/v)/ Proportion 1:1 (N/V)

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Siit, koyulasmis / Milk,
condense

% 10 yag muhteval / 10% fat content

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Zeytinyagy/ Olive oil

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Parafin yag1 / Paraffin oil

Tibbi derece sivi parafin / Medical grade. Paraffinum
Liguidum

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Sodyum karbonat /
Sodium carbonate

U 10 (m/m) sulu ¢ozelli / 70% (m/m) aqueous solulion

Kiyaslama 5:Degisiklik yok
Rating 5: No change.

Sodium chloride /

5% (m/m) aqueous solution

Kiyaslama 5:Degisiklik yok

Sodyum klorid Rating 5: No change.

10 gram cay 1 litre kaynamis su igine birakilarak demlenir. | Kiyaslama 5:Degisiklik yok
Cay karistirilmadan 5 dakika demlenmeye birakilir ve daha | Rating 5: No change.

cay /Tea sonra bosaltilir.
10 g of tea leaves is infused with 1 I of boiling water. The
tea is allowed to draw for 5 min without being stirred, after
which it shall be decanted

Su / Water Deiyonize veya damitik / Deionized or distilled Kiyaslama 5:Degisiklik yok

Rating 5: No change.

16.00.00.F.045 / 28.05.2013-6




C DENEY VE KALIB. MERKEZ] BASKANLIGI YAPI MALZ.LABORATUVARI MUDURLUGU(ANKARA) 188734/06-13
HEADSHIP OF TSE TEST and CALIB. CENTRE CONSTRUCTION MATERIALS LABORATORY (ANKARA ) AB-0001-T

MUAYENE - DENEY SONUCLARI  7EST RESULTS

SONUC VE DUSUNCELER / RESULTS AND CONCLUSION - -

-Bu rapor sadece deneyi yapilan numune igin gecerlidir./This test report represents only tested sample(s), and shall not be used as
Product Certificate

-Is bu rapor 26.06.2013 tarihinde lig sayfa ve ii¢ niisha olarak diizenlenmistir. /This report is arranged at 26.06.2013 as three
pages and three copies.

-Bu rapor 6zel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil
etmez,ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullanilamaz. /This rest report was prepared upon customer’s
request, can not be used as certificate of conformity to standards, does not represent a batch and can not be used as conformity
document for advertisements and procurements .

16.00.00.F.045 / 28.05.2013-6 3/3




TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI
Yapi Malzemeleri ve Kimya Laboratuvar Grup Baskanhg (Gebze)

Yapi Malzemeleri Laboratuvar1 Ankara Miidiirliigii
Adres:Necatibey Cad. No:112 06100 Bakanliklar Cankaya/ ANKARA
Tel+90 (312) 416 65 28 Fax:+90 (312) 416 66 18 Eposta:insaatlab@tse.org.tr Web:www.tse org.tr

HEADSHIP OF TSE TEST and CALIBRATION CENTER
CONSTRUCTION MATERIALS LABORATORY (ANKARA)

Adres: Necatibey Cad. No:112 06100 Bakanliklar Cankaya/ ANKARA —_—
Tel:0312 416 65 28 Fax: 0312 416 66 18 Email:insaatlab@tse.org.tr Web:wwiw.tse.org.tr 190371

MUAYENE VE DENEY RAPORU e
TEST REPORT

Deneyi Talep Eden : Gizir Ahsap Ingaat Turizm San. ve Tic. A.S
(Adi, Adresi, Sehir vb.) Haci Sabanci Organize San. Bolgesi Canakkale Cad. No:17 01350 Saricam / ADANA
Customer (Name, Adress, City etc.)
Deney Talep Tarih / No : 11.07.2013 /92315
Order Date/No.
Numunenin Tanim : Polylac (Siyah renkli)(ahsap esasli malzeme olan mdf yiizeyine tutkal vasitastyla pvc.
(Cins, Marka, Tip, Tiir, Model vb,) pp.pet gibi kaplama malzemesinin kaplanmasiyla elde edilen iiriinler ) 500x500x18mm- 1 adet

Sample Description(typeMarkModel erc)  Polylac(black) (products of pve, pp , or pet coverings apllied with glue to the surface of a
wood based panel “mdf”) 500x500x18 mm — I piece

Numune Kabul Tarihi : 11.07.2013
Test Item Receipt Date

Deneylerin Yapildigi Tarih  : 11.07.2013-15.07.2013

Date of Test
Uygulanan Standard / Metod : -DIN 68861-4 :2013-02 ** Mobilya Yiizeyleri — Béliim 4: Cizilme Davrams®’
Applied Standard/Method -DIN 68861-4:2013-02 *’ Furniture surfaces - Part 4: Behaviour at scratches "’
Raporun Sayfa Sayisi Ap
Number of pages of the report
Agiklamalar : Ozel inceleme/ Private Test Request
Remarks

Yukarida tanimlanan numune icin laboratuvarimizda yapilan muayene ve deneylerden elde edilen sonuglar muteakip sayfalarda
verilmistir.

The testing and /or measurement results are given on the following pages which are part of this report.

Bu rapor ézel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil etmez,
ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullanilamaz.

This test report was prepared upon customer’s request, can not be used as certificate of conformity to standards, does not
represent a batch and can not be used as conformity document for advertisements and procurements .

Miihiir Tarih Deney Sorumlusu Kontrol Eden Onaylayan
Person in charge of test 1
-
Serafettin ULASAN Hasan AKSU
Teknisyen Teknik Sef Labogdfuvar Miidiirii
Technican Technical Chief of Laboratory

. ratuvarin yazili izni olmadan kismen veya tamamen ¢ogaltilamaz. Imzasiz ve miihiirsiz raporjar gecersizdir.  Bu
rapor, sadece deneyi yapilan numune icin gegerlidir ve *Uriin Belgesi" yerine gecme:.
This report shall not be reproduced other than in full except with the permission of the laboratory. Test reports without signature and seal are not vafid

This test report represents only tested sample(s), and shall not be used as Product Certificate
16.00.00.F.045 / 28.05.2013-6 12




C DENEY VE KALIB. MERKEZi BASKANLIGI YAPI MALZ.LABORATUVARI MUDURLUGU(ANKARA) 190371/07-13
HEADSHIP OF TSE TEST and CALIB. CENTRE CONSTRUCTION MATERIALS LABORATORY (ANKARA )

MUAYENE - DENEY SONUCLARI  TEST RESULTS

YAPILAN DENEY / APLLIED TEST BULUNAN/RESULT

Cizilmeye Dayanim /Resistance to scratching 2N (Smif/Class 4C)

SONUC VE DUSUNCELER / RESULTS AND CONCLUSION - -

-Bu rapor sadece deneyi yapilan numune igin gegerlidir./This test report represents only tested sample(s), and shall not be used as
Product Certificate

-Is bu rapor 15.07.2013 tarihinde iki sayfa ve ii¢ niisha olarak diizenlenmistir./ This report is arranged at 15.07.2013 as two pages
and three copies.

-Bu rapor 6zel deney talebine istinaden diizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil
etmez,ayrica ilan, reklam ve ihalelerde uygunluk belgesi niteliginde kullanilamaz./This test report was prepared upon customer’s
request, can not be used as certificate of conformity to standards, does not represent a batch and can not be used as conformity
document for advertisements and procurements .
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